

Report Number: 205
 Report Date 02/11/200

PRE-CAST CONCRETE FLAGS - TEST REPORT

Client Name
Scheme Name
 Location
 Chainage
 Sampled By
 Sample Certificate
 Material Group
 Material Type
 Material Name
 Source of Material
 Plant
 Stone Type
 Analysis of
 Test Method

Lab Ref.
Sample No.
Ticket No.

 Date Taken
 Date Received
 Date Tested

		Sample 1	Sample 2	Sample 3
Dimensions				
Length	mm	111	1	1
Width	mm			
Mean Thickness	mm			
Squareness in Plan	mm			
Difference in Diagonal Length	mm			
Specification				
E,F,G		3 mm		
A,B,C,D		6 mm		
Traverse Load				
Load at Failure	kn			
Water Absorption	%			

Signed